



19700

| Parts List | | | | | | |
|------------|-------|----------|-------------------------------|-----|--------------------|----------|
| Ref | Class | Part | Description | Qty | Comment | Footnote |
| - | 1392 | 8846A16 | CARBURETOR | 1 | (9.9) (WMC-47) | |
| - | 1392 | 8846A17 | CARBURETOR | 1 | (9.9) (WMC-47A) | |
| - | 1392 | 9726A 5 | CARBURETOR | 1 | (15) (WMC-49A) | |
| 2 | 1395 | 9473 1 | THROTTLE VALVE | 1 | (9.9) (WMC-47/47A) | |
| 2 | 1395 | 823716 | THROTTLE VALVE | 1 | (15) (WMC-49/49A) | |
| 3 | | 813022 | THROTTLE SHAFT (INCL. SCRE | 1 | (9.9) (WMC-47/47A) | |
| 3 | | 19267 | THROTTLE SHAFT (INCL. SCRE | 1 | (15) (WMC-49/49A) | |
| 4 | 1395 | 9164 | FUEL BOWL | 1 | | |
| 5 | 1395 | 9169 1 | FLOAT | 1 | | |
| 6 | | F10064 | SHAFT | 1 | | |
| 7 | 1395 | 5902 | SCREW, (#6-32 x .187) | 1 | | |
| 8 | 1395 | 9855 1 | VALVE-INLET NEEDLE | 1 | | |
| 9 | 1395 | 6246 | JET, (.048) | 1 | (9.9) | |
| 9 | 1395 | 6207 | JET, (.072) | 1 | (15) | |
| 10 | 1395 | 9171 | PLUG | 1 | | |
| 11 | 1395 | 823648 | COVER, Diaphragm | 1 | | |
| 12 | 1395 | 9697 | SCREW | 4 | | |
| 13 | | 15827A 1 | BODY | 1 | | |
| 14 | 1395 | 9643 | SCREW | 5 | | |
| 15 | 1395 | 9699 | PLATE | 1 | | |
| 16 | 27 | 44426 | GASKET | 1 | | |
| 17 | 1395 | 9696 | SCREW | 2 | | |
| 18 | 1395 | 9761 1 | GASKET/DIAPHRAGM KIT | 1 | | |
| 19 | 1395 | 823707 2 | REPAIR PARTS KIT | 1 | | |
| 20 | 1395 | 9637 | COVER | 1 | | |
| 21 | 1395 | 9762 | PLUG | 1 | | |
| 22 | 27 | 19206 1 | GASKET, Carburetor (USE W/HEF | 1 | | 3 |
| 23 | 1395 | 9635 | DIAPHRAGM/GASKET | 1 | | |
| 24 | | 44554 1 | IDLE WIRE | 1 | | |
| 25 | | 12805 3 | FAST IDLE LEVER | 1 | | |
| 26 | | 12803 | PRIMER BRACKET | 1 | | |
| 27 | 11 | 821979 | NUT | 1 | | |
| 28 | 10 | 79964 | SCREW, (#6-32 x .750) | 1 | | |
| 29 | 24 | 11277 | SPRING, Tension | 1 | | |
| 30 | 10 | 40001 8 | SCREW, (M5 x 12) | 2 | | |
| 31 | 10 | 79965 | SCREW, (#8-32 x .500) | 1 | | |
| 32 | | 11273 1 | PRIMER LEVER | 1 | | |
| 33 | | 11280 | CAM BLOCK | 1 | | |
| 34 | 53 | 11278 | CLIP, Retaining | 1 | | |
| 35 | | 12804A 1 | CHOKE BEZEL | 1 | | |
| 36 | | 12802 2 | PRIMER KNOB | 1 | | |